CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:

23-00297-01

CYLINDER SET NO.:

P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 « Fax (386)752-5456 139
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |LAB NO.: 662
vy COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 o
(=] days: 28
5 Mix Type:
5 Normal Wt. {1 Lightweight [J Mortar mix ] Pump Mix [ ] Grout [] other:
'E' Plasticizer Added: [1ves No If "Yes", [ ] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/11/24 2:35 AM 3:03 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 7067 7021984 10 —_
S Extra Water Added at Job Site: [ Yes No [f"Yes" gal.: --- Extra Water Authorized by:
=4 Cy.. === i
: Plasticizer Added at Job Site: gal.: C.y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6.75 41 57 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TR - Yes [JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN 1.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:fy: DIAT_E(:I SPECLN;E; 225'” ) To(l’:tn:‘:;@ TesT (SDT:E)NGTH FLXZETS:E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 65,770 5180 4
B 01/12/24 01/25/24 14 4.02 12.69 70,120 5530 4
C 01/12/24 02/08/24 28 4.02 12.69 77,620 6120 4
D 01/12/24 02/08/24 28 | 4.02 12.69 80,330 6330 4
E 01/12/24 HOLD H
F
G
REMARKS: S iy o —
I [ | T
N g 3

The lest results presenled in this report are specific only to the samples tested at the time of
testing. The tesl was performed in accordance with generally accepled methods and standards
Since material conditions can vary between test localions and change wilh time, sound judgement
should be exercised with lime, sound judgement should be exercised with regard to lhe use and
interpretation of ihe data. This report shall not be reproduced without prior approval of the aulhor

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:

23-00297-01

CYLINDER SET NO.:

P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633  Fax (386)752-5456 140
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 |LAB NO.: 663
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Ili
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:

Respectfully Submitted,
CAL-TECH TESTING, INC.

testing. The test was performed in accordance with generally accepted methods and standards
Since materiat conditions can vary between lesl locations and change wilh lime, sound judgement
should be exercised with lime, sound judgement should be exercised with regard o lhe use and
interpretalion of lhe data. This report shall not be reproduced wilhoul prior approval of the author
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ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(o] days: 28
(ZD Mix Type:
& Normal Wt. [ Lightweight [ Mortar Mix ] PumpMix [ ] Grout [] other:
g Plasticizer Added: (] Yes No If "Yes", [Jatplant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampied: Sampled By:
01/11/24 3:35 AM 4:06 AM J. Green
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
= 4538 7021989 10 ---
g Extra Water Added at Job Site: [ Yes [“INo [f"Yes" gal: = Extra Water Authorized by:
b cy.: == _
;' Plasticizer Added at Job Site: gal.: c.y.:
E Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 7 41 58 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [ JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN | D, LAB NO DATE RECEIVED IN LAB DATE TESTED (:Syf) DMTT:I; SPECJ:;EE: (sslem ) Tcilﬁtﬂ:ifo TEST (SPTSRENGTH F‘I;YA'ZE'S:E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 64,420 5080 4
B 01/12/24 01/25/24 14 | 4.02 12.69 66,610 5250 4
(03 01/12/24 02/08/24 28 | 4.02 12.69 82,420 6490 4
D 01/12/24 02/08/24 28 4.02 12.69 81,770 6440 4
E 01/12/24 HOLD H
F
G
REMARKS: —] —<xm 122 s 3
\\'\ - \\(’ E :l
> 78 A i
A TN X e ~]
The test results presenled in this report are specific only to the samples tesied at the (ime of Typo 1 w“l_(c(m:;.‘-:p:'i‘ — i 1;,-'»:‘:::’ ——
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633  Fax (386)752-5456 141
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 « Fax (904)381-8902 |LAB NO.: 664
Ry COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase !l|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
Q days: 28
% Mix Type:
b Normal Wt. [] Lightweight I Mortar Mix [ Pump Mix [ ] Grout ] Other:
g Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
0111/24 4:22 AM 5:06 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 7067 7021994 10 —
ch Extra Water Added at Job Site: []Yes No If"Yes" gal.: - Extra Water Authorized by:
< cy.: = _
_;' Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4.5 39 60 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [JNo [ ] Unknown Yes [ No
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:ac;: DIA-,E(iij SPEC:EE:?:EM ) TC)(:;:::"IES;\D TEST (SPTSIE)NGTH F;YAT:!‘EI'L?:E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 60,810 4790 4
B 01/12/24 01/25/24 14 | 4.02 12.69 65,530 5160 4
Cc 01/12/24 02/08/24 | 28 | 4.02 12.69 70,290 5540 4
D 01/12/24 02/08/24 28 4.02 12.69 68,880 5430 4
E 01/12/24 HOLD H
F
G

REMARKS:

Respectfully Submitted,
CAL-TECH TESTING, INC.

The lest results presenled in this report are specific only lo the samples lesled at the time of
testing. The lest was performed in accordance with generally accepted methods and standards
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard lo the use and
interpretation of Lhe dala. This repart shall not be reproduced withoul priar approval of the author
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e Tesg, 23-00297-01
T é. ENGINEERING & TESTING LABORATORY CYLINDER SETNO:
) P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386)752-5456 142
; 2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |L_AB NO.: 665
-
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CAL-TECH TESTING, INC.

FILE NO.:

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

The lest results presented in this report are specific only to the samples tested at the time of
testing. The test was performed in with generally pted methods and standards
Sinca material conditions can vary between test locations and change wilh lime, sound judgement
shoild be exercised with lime, sound judgement should be exercised with regard to the use and
interpretation of the dala, This repart shall not be reproduced without prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.

Reasonobly well-tornmaoa

| conas on both ends, lasa
wan 1 in. [25 mm] of
Ing through caps

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 .
(o] days: 28
(ZD Mix Type:
b Normal Wt. [] Lightweight [J Mortar Mix [ ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/11/24 4:52 AM 5:55 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4164 7022000 10 ---
g Extra Water Added at Job Site; [ Yes No If"Yes" gal: == B Extra Water Authorized by:
< CY.! == _
: Plasticizer Added at Job Site: gal.: cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5.5 39 60 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TH - Yes [JNo  [] Unknown Yes [ | No
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN I.D LAB NO DATE RECEIVED IN LAB DATE TESTED (dAaGyE) DIATE(;T) EPEC:;EI:(SSIEEMJ TO(:;IIHI;CS);\D TEST (S‘,T:SNGTH F;:ZE'L?;E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 62,550 4930 4
B 01/12/24 01/25/24 14 4.02 12.69 65,870 5190 4
C 01/12/24 02/08/24 28 4.02 12.69 70,420 5550 4
D 01/12/24 02/08/24 | 28 | 4.02 12.69 67,780 5340 4
E 01/12/24 HOLD H
F
G
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FILE NO.:
CAL-TECH TESTING, INC. 23-00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 143
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |_AB NO.: 666
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client; Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor:; Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
<{ |Specified Strength for Structure: Slump (inches): Air Content (percent):
S psi: 4000 6 )
o days: 28 -
(Z.'J Mix Type:
b Normal WE. [] Lightweight [ Mortar Mix ~ [_] Pump Mix [ ] Grout [] other:
Ig Plasticizer Added: ] Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampied: Sampled By:
01/11/24 5:49 AM 6:54 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[y
< 7067 7022005 10 -
2 Extra Water Added at Job Site: [ ves No If"Yes" gal: - Extra Water Authorized by:
=4 Cy.. = .
%‘ Plasticizer Added at Job Site: gal.: C.Y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6.5 39 62 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [INo [ Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #4
SPECIMEN 1D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (QS)E) DIATf:T) SPECL";EE: ?:Em ) To(-xtn:(z)AD TEST ;T:F)NGTH F;:ZETS;E TESTED BY
A 01/12/24 01/18/24 7 4.02 12.69 64,320 5070 5
B 01/12/24 01/25/24 14 4.02 12.69 68,090 5370 4
C 01/12/24 02/08/24 28 | 4.02 12.69 76,950 6060 4
b 01/12/24 02/08/24 | 28 | 4.02 12.69 81,230 6400 4
E 01/12/24 HOLD H
F
G

REMARKS: |

E———

<

e

A

I

The fest resulls presented in this report are specific only to the samples lested at the lime of T
testing  The tesl was performed in accordance with generally accepled methods and standards.
Since material conditions can vary between test locations and change with time, sound judgement

should be exercised with time, sound judgement should be exercised with regard to the use and
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 144
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 » Fax (904)381-8902 |LAB NO.: 668
B -
forscaaen COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase lI|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 —
o days: 28
5 Mix Type:
b Normal Wt. [] Lightweight [ Mortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [7 Yes No If "Yes", (] AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 2:40 AM 3:21 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< 4240 7022018 10 —
l:on Extra Water Added at Job Site: []Yes No If"Yes" gal: - Extra Water Authorized by:
< Cy.. === .
;' Plasticizer Added at Job Site: gal.: C.Y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
o 4.5 47 62 -—-
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATE(::) SPEC:;EE!: Z‘jEm ) To(-:;\tnLdeD TEST (SpT:SNGTH F;/Ykzil?;E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 61,660 4860 4
B 01/15/24 02/09/24 28 | 4.02 12.69 76,650 6040 4
C 01/15/24 02/09/24 28 | 4.02 12.69 81,390 6410 4
D 01/15/24 HOLD H
E
F
G
REMARKS: e gy e
‘ N 2 E ) u
/<\ < LN J ~
The test results presented in this repori are specific only lo the sampies tesled at the time of Type Type 2 Type 3 )
testing. The test was performed in accordance with generally accepled methods and siandards R N e T Vol Sracie mata OO Do anas. no e
Sinca material conditions can vary between test locations and change wilh time, sound judgement | ering Tou e Cane P o Lt - s Y formea cones
should be exercised with time, sound judgement should be exercised wilh regard to the use and [
interoretation of the data. This report shall not be reproduced without prior approval of the author, |
|
| \ =T l
; i : ‘N‘\nllll m‘,_‘_{_’
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Respectfully Submitted, / /
CAL-TECH TESTING, INC. Reviewed By:
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.0. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 » Fax (904)381-8902

FILE NO.:

23-00297-01

CYLINDER SET NO.:

145

LAB NO.:

669

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 .
o days: 28
(ZD Mix Type:
* Normal Wt. [ Lightweight (] Mortar Mix ~ [] Pump Mix [ ] Grout ] other:
lg Plasticizer Added: [] Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 3:31 AM 4:08 AM J. Green
,S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Woeather Conditions:
< 4162 7022023 10
2 Extra Water Added at Job Site: [ ves No If"Yes" gal: - Extra Water Authorized by:
< cy.: - N
: Plasticizer Added at Job Site: gal.: c.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4 47 64 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [INo [ ] Unknown Yes [ No
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN D, LAB NO, DATE RECEIVED IN LAB DATE TESTED (::;,E) DIATT:.I; SPEE'L’\;?;:?:E‘" ) TO(';:[IIn:(:)AD TEST (SpT:f)NGTH F;:\F(;E'SIFR:E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 64,020 5040 4
B 01/15/24 02/09/24 28 | 4.02 12.69 87,510 6900 4
C 01/15/24 02/09/24 28 | 4.02 12.69 83,620 6590 4
D 01/15/24 HOLD H
E
F
G
REMARKS: ) o
Nl DX L[
X N\ A A4
The test results presanted in this repart are specific only to the samples 1ested at the fime of Type Typrm 2 ~ Type 3
tesling The lest was performed in accordance wilh generally accepted methods and standards frseogetn gt S ecens e oz A e B b
Since material conditions can vary between test localions and change with lime, sound judgement e e Aot g ou e o b s 0 bciidioct nc
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data This repori shall not be reproduced without prior approval of the authar = -
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CAL-TECH TESTING, INC. Reviewed By:
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 ¢ (386) 755-3633 « Fax (386)752-5456 146
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |LAB NO.: 670
3 o
“oramen COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
IE Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 .
(a] days: 28
5 Mix Type:
% Normal Wt. [] Lightweight [] Mortar Mix [ ] Pump Mix [ ] Grout [ other:
g Plasticizer Added: [] Yes No If "Yes", []AtPiant [_] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 4:08 AM 4:46 AM J. Green
< [Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< 4240 7022028 10 ---
S Extra Water Added at Job Site: [ Yes No [f"Yes" gal: = Extra Water Authorized by:
< Cy.. = N
; Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 (Wet Weight (p.c.f.):
a 6 47 64 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TR - Yes [INo  []Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN 1.D, LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) oI ATiE:l; SPEC/LN:;: (SSI:E"_' ) TO(;:IHL:S);‘ 0 TEST (SpT:E)NGTH F;YAF;?I'SIEE TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 62,110 4890 4
B 01/15/24 02/09/24 28 | 4.02 12.69 70,360 5540 4
C 01/15/24 02/09/24 28 | 4.02 12.69 74,090 5840 4
D 01/15/24 HOLD H
E
F
G
REMARKS: ——y |‘-—-=1 ire 125 it
| = ﬂ\ I LLi
| /><\_ /'/ N ,/'}\\ | Al
The test resulls presenled in (his report are specific only to the samples lested at the lime of Type 1 Type 2 Type 3 .
testing. The test was performed in accordance with generally accepled methods and standards ;‘,’f:‘:";‘,?'ﬂ&:",",:.‘:"{:’.‘l .ﬁ?tﬁmmﬁ&"ﬁg ﬁ?‘;’;‘é‘;ﬁﬁﬂ“ﬂﬁ
Since material conditions can vary between test locations and change with time, sound judgement NG (i eaiah Cene et e on Siher end formmed cones
should be exercised with lime, sound judgement should be exercised with regard to the use and
inferpratation of the data  This report shall not be reproduced without prier approval of the author =
|
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 « Fax (386)752-5456 147
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 - Fax (904)381-8302 |_AR NO.- 671
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL_ 32257
Project Name: US Cold Storage - Building Expansion Phase ll|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:

S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 e
(o] days: 28
% Mix Type:
o Normal Wt (] Lightweight [ Mortar Mix  [] Pump Mix [ Grout ] other:
g Plasticizer Added: [ Yes No If "Yes", (] AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 5:11 AM 5:34 AM J. Green
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4162 7022033 10 -—
g Extra Water Added at Job Site: [] Yes No [If"Yes" gal.. -- Extra Water Authorized by:
< C.y.D == .
;' Plasticizer Added at Job Site: gal.: cC.y.!
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5 48 65 -—
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
ic - Yes [ |No [ ]Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (dAfyS) DIATT:I?) EPECLMRE ?sliEin.) Tc}(l:tnlasz TEST (SPTSRIE)NGTH F;YAZESI:E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 65,370 5150 4
B 01/15/24 02/09/24 28 | 4.02 12.69 83,820 6610 4
C 01/15/24 02/09/24 | 28 | 4.02 12.69 78,590 6190 4
D 01/15/24 HOLD H
E
F
G

REMARKS:

The lest resulis presented in this report are specific only o the samples lested at the time of
testing The lest was performed in accordance with generaily accepled methods and standards
Since material conditions can vary between lest [ocations and change with time, sound judgement
shauld be exercised wilh lime, sound judgement should be exercised with regard to lhe use and
interpratation of the dala. This reporl shall not be reproduced withoul prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 * Fax (386)752-5456 148
2907 Spring Glen Road, Jacksonville, FL 32207  (904)381-8901 « Fax (904)381-8902 |LAB NO.: 672
ety COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase lli
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'E Specified Strength for Structure: Slump (inches): Air Content (percent):
4 psi: 4000 5 .
(a] days: 28
(ZD Mix Type:
* Normal Wt. [] Lightweight (] Mortar Mix  []Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ ] Yes No If "Yes", [(J At Plant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/12/24 5:30 AM 6:14 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4240 7022038 10 —
g Extra Water Added at Job Site: (] Yes No If"Yes" gal.. -—- Extra Water Authorized by:
< cy.: - _
: Plasticizer Added at Job Site: gal.: Cy.
% Slump (inches): ASTM C143 Air Temperature {°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 3.5 50 67 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [INo [ ]Unknown Yes []No
Location of Concrete Placement: Freezer Slab Pour #5
SPECIMEN L.D. LAB NO. ODATE RECEIVED IN LAB DATE TESTED (:;; DIATIZ:T)- SPEC,I:QEE':Z‘zin ) TO(‘I‘:LI;nl;C:;AD TEST ZT:F)NGTH F;YATZEL?;E TESTED BY
A 01/15/24 01/19/24 7 4.02 12.69 62,330 4910 4
B 01/15/24 02/09/24 28 4.02 12.69 79,980 6300 4
C 01/15/24 02/09/24 28 4.02 12.69 76,660 6040 4
D 01/15/24 HOLD H
E
F
G
REMARKS: m [ ] e —— -
| 7

i

it

|~

BN

]

The lest results presented in this reporl are spacific only lo the samples iested at the time of
testing. The lesl was performed in accordance with generally accepted methads and standards
Since material conditions can vary between test localions and change with lime, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
inierpretation of the data. This reporl shall not be reproduced without prior approval of the author.
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CAL-TECH TESTING, INC.
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FILE NO.:
CAL-TECH TESTING, INC. 230028701
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 149
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 LAB NO.: 673
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |1
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
P-4 psi: 4000 5 .
(] days: 28
5 Mix Type: ‘
P Normal Wt. [] Lightweight (] Mortar Mix ~ [] Pump Mix [ ] Grout ] other:
g Plasticizer Added: ] Yes No If "Yes", [JAtpPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/15/24 5:31 AM 5:50 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7022075 10 -
S Extra Water Added at Job Site: [ es No  [f"Yes" gal.. - | Extra Water Authorized by:
< Tl == N
;' Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6 38 62 -
u_J’ Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 6
Note: Slump above specified requirements
SPECIMEN L D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:aGyE) D[ATT;T) SFEC:;E: f:gin : T‘J(Tp':tn';c:)w TEST ;T:E)NGTH F;YAPCI'EI'L?RFE TESTED BY
A 01/16/24 01/22/24 7 4.02 12.69 61,360 4840 4
B 01/16/24 02/12/24 28 | 4.02 12.69 83,420 6570 4
C 01/16/24 02/12/24 28 | 4.02 12.69 80,770 6360 4
D 01/16/24 HOLD H
E
F
G
REMARKS: — [—r 7 ]
o N PN AL .
Ny ! i b
The test results presented in this report are specific only fo the samples tested at the time of | T 1 . Types 2 Type 3 ‘
tesling The test was performed in accordance with generally accepted methods and standards :\,?:,‘.“:r‘. "’;;‘::.':..;m':i ,)’.‘L“‘l;.',’:::.,".‘if:‘:.?:‘.:ﬂ:u ::?‘;;;‘.’;;‘:ng;:;:—;z grvliy 4 i
e 1 be (25 erem) of iy Caspa. ro el Towrrod co) s

Respectfully Submitted,
CAL-TECH TESTING, INC.

Since malerial conditions can vary between test locations and change wilh lime, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretalion of the dala, This report shall nol be repraduced withoul prior approval of the author
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:
23-00297-01
CYLINDER SET NO.:

Type 2 Type

P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 = Fax (386)752-5456 150
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 |LAB NO.: 674
et COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase !lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 3 .
(@] days: 28
5 Mix Type:
& Normal Wt. (] Lightweight (] Mortar Mix ] Pump Mix [ ] Grout [7 other:
uo" Plasticizer Added: [ Yes No If "Yes", [ JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/16/24 5:02 AM 5:56 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7022089 10
S Extra Water Added at Job Site: [ Yes No If"Yes" gal.: --- Extra Water Authorized by:
< Cy.. .
%’ Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
o 4.5 56 68 -=e
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [JNo [ ] Unknown Yes [ JNo
Location of Concrete Placement: Freezer Slab Pour 7
Note: Slump above specified requirements
SPECIMEN 1D LAB NO DATE RECEIVED INLAB|  DATE TESTED (2;: DIAT'?:: SPECL\MRQT:Z ) TC:Z:EH'BCS’;D TEST (SPTENGTH F;/YRT:I‘EI’SRFE TESTED BY
A 01/17/24 01/23/24 7 4.02 12.69 56,300 4440 3
B 01/17/24 02/13/24 28 | 4.02 12.69 78,660 6200 4
C 01/17/24 02/13/24 28 | 4.02 12.69 83,420 6570 4
D 01/17/24 HOLD H
E
F
G
REMARKS: S e — 5 T
I X i\ in J [ E\
N sl b Vi)

3

The test resulls presented in this report are specific oniy to the samples tested at the lime of |

< 1
Renzonably woll-Tormea

testing  The test was performed in accordance with generally accepted methods and standards
Zince material conditions can vary between test locations and change with time, sound judgement
shauld be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data, This report shall not be reproduced without prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01

The test results presented in this report are specific only 1o the samples tested at the time of
testing. The tesi was performed in accordance with generally accepted methods and standards
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
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ENGINEERING & TESTING LABORATORY CYLINDER SET NO.;
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 = Fax (386)752-5456 151
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 |LAB NO.: 675
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 3 .
(=] days: 28
g Mix Type:
» Normal Wt. (] Lightweight (] Mortar Mix [ ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ ] Yes No If "Yes", L[] At Plant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/16/24 7:16 AM 7:47 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4521 7022093 5 ==
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: - Extra Water Authorized by:
< CYil  wem .
: Plasticizer Added at Job Site: gal.: C.y.:
‘!‘:s Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 58 70 e
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour 7
Note: Slump above specified requirements
SPECIMEN I.D LAB NO DATE RECEIVED IN LAB DATE TESTED (:;E) DI:E(IT; SF‘ECLI:IIE;: ?sliEm ) TO(.II;:EHIBC:;\D TEST (SJSIE)NGTH F;YAF(E'SI:E TESTED BY
A 01/17/24 01/23/24 7 4.02 12.69 60,080 4730 4
B 01/17/24 02/13/24 28 4.02 12.69 87,510 6900 4
C 01/17/24 02/13/24 28 402 12.69 85,550 6740 4
D 01/17/24 HOLD H
E
F
G
REMARKS: ——] == zam = ]
ST EHME O
P2 A AL
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Tha test results presented in this report are specific only to the samples tested al lhe time of
lesting  The tesl was performed in accordance with generally accepled meihods and standards
Since material conditions can vary between lest locations and change with time, sound judgement
should be exercised with lime, sound judgement should be exercised with regard to the use and
Interpretation of the data. This report shall not be reproduced withoul prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
CAL-TECH TESTING, INC. 23.00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 165
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 |LAB NO.: 700
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Alr Content (percent):
< psi: 4000 46 .
o days: 28
CZD Mix Type:
s Normal Wt. [] Lightweight [IMortarMix [ ]Pump Mix [ ] Grout [] otner:
',"5' Plasticizer Added: ] Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/25/24 5:25 AM 6:27 AM J. Green
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4591 7022328 10 -
2 Extra Water Added at Job Site: (] Yes No If"Yes" gal.. == Extra Water Authorized by:
< cy.: = N
; Plasticizer Added at Job Site: gal.: C.y.:
‘% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.75 63 76 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
I s Yes [JNo  [] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour 10
SPECIMEN 1.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:aGy: DI:Z‘: Spickfgiin) TD(ITJ::;”":S';“D TEST ZTSNGTH F;:ZETSSE TESTED BY
A 01/26/24 02/01/24 7 4.02 12.69 59,250 4670 5
B 01/26/24 02/08/24 14 4.02 12.69 81,330 6410 5
Cc 01/26/24 02/22/24 | 28
D 01/26/24 02/22/24 | 28
E 01/26/24 HOLD H
F
G
REMARKS: _ — [ ==
Ed { | Bi { W
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FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 * Fax (386)752-5456 166
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |LAB NO.: 701
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'<_I Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
o days: 28
g Mix Type:
o Normal Wt. (] Lightweight [ Mortar Mix ~ [_] Pump Mix [ ] Grout [ other:
uo" Plasticizer Added: ] Yes No If "Yes", [ ] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/25/24 6:46 AM 7:31 AM J. Green
IS Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 702233 10 -
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal.. == Extra Water Authorized by:
< cC.y. =— .
: Plasticizer Added at Job Site: gal.: c.y..
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 3.5 63 77 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o s Yes [JNe  [] Unknown Yes [ INo
Location of Concrete Placement: Freezer Slab Pour 10
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:Syi) DIATE(i?; SPEC:;EE:I ?SEE"_' ) To(zﬁtnlag;\D TEST (SPTSRIE)NGTH F;T‘\F(;iL?I:E TESTED BY
A 01/26/24 02/01/24 7 4.02 12.69 61,980 4880 5
B 01/26/24 02/08/24 14 | 4.02 12.69 76,670 6040 4
C 01/26/24 02/22/24 28
D 01/26/24 02/22/24 28
E 01/26/24 HOLD H
F
G
REMARKS: . — == s s
/
MRS I R
|

The test resulls presenled in this report are specific only to the samples {ested al the time of Typa 1 Typa =
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testing The test was performed in accordance with generally accepted methods and standards conus an Both omds, loes ong, werhcal crachs TuRnnE hrough both ends. no well-
Since material conditions can vary between test locations and change wilh time, sound judgement e e e e Bt
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author P [~ ~ |
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CAL-TECH TESTING, INC. [ o

ENGINEERING & TESTING LABORATORY \-YLINDER SET NOz
P.0. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 167
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 » Fax (904)381-8902 || AB NO.- 710

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase 1l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
IS Specified Strength for Structure: Slump (inches): Air Content {(percent):
<« psi: 4000 46 N
(a] days: 28
5 Mix Type:
b Normal Wt. [ Lightweight [ Mortar Mix ] PumpMix [ ] Grout [] other:
uo" Plasticizer Added: [ Yes No If "Yes", [(Jatplant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/26/24 2:55 AM 3:23 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 7067 7022350 10
2 Extra Water Added at Job Site: (] Yes No If"Yes" gal: - Extra Water Authorized by:
< cy.l - .
;' Plasticizer Added at Job Site: gal.: c.y.
‘!:u Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 65 76 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [JNo [ Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN [ D. LAB NO DATE RECEVED IN LAB|  DATE TESTED (nyi) DIAT'E?; SPEC:;?: ZfEm : Tc’(:):tn'f:)’m TEST :‘JT'E)NGTH F;IZ?S;E TESTED BY
A 01/27/24 02/02/24 7 4.02 12.69 60,720 4780 4
B 01/27/24 02/09/24 14 | 4.02 12.69 81,440 6420 4
Cc 01/27/24 02/23/24 28
D 01/27/24 02/23/24 28
E 01/27/24 HOLD H
F
G
REMARKS: —— [=—e iz
Ny L
T B

The lest results presented in this repori are specific only to the samples lested al the time of Types 1 Typo 2 T S .
testing. The test was performed in accordance with generally accepted methods and standards ‘ B it ] Plrohgrmatiboplimbm ot ot e e,
Since malerial conditions can vary between test locations and change with time, sound judgement Bt i o i P s e M esoalaal T

should be exercised with time, sound judgement shouid be exercised with regard to the use and

interprelation of the dala. This report shall not be reproduced wilhout prior approval of the author —
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Respectfully Submitted, ;
CAL-TECH TESTING, INC. Reviewed By{ |/




CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 168
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |_AB NO.: 711
Hortamos COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(] days: 28
5 Mix Type:
o Normal Wt. (] Lightweight I Mortar Mix ~ [_] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [JAtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/26/24 3:45 AM 3:58 AM J. Green
|<_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4026 7022354 10 .
2 Extra Water Added at Job Site: []Yes No If"Yes" gal. - Extra Water Authorized by:
< Cy.: .
;' Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 9 66 74 e
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN | D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:S)E) ol : i?; SPEC::; (E:Ein ) Tcgﬁtﬂ’;?f P TEST (SPTSIE)NGTH F;YAF(;ESI:E TESTED BY
A 01/27/24 02/02/24 7 4.02 12.69 58,780 4630 4
B 01/27/24 02/09/24 14 | 4.02 12.69 77,530 6110 4
C 01/27/24 02/23/24 28
D 01/27/24 02/23/24 28
E 01/27/24 HOLD H
F
G
REMARKS: | ‘—-—__I_—-—- SN ELR T ]
LR P Al DAY H
The teat resulls prezented in this report are specific anly to the samples tested al the time of Type 2 Type 3 }
testing The les| was parformed in accordance with lly atcapted methods and oyt i il e T N
Since material conditions can vary between lest localions and change with lime, sound judgement g e Wt il o e g O PR R
should be exercised with time, sound judgement should be exercised with regard to lhe use and
interpretation of the dala. This repori shall nol be reproduced without prior approval of the author [
| ==
[ D
TGRS oo Ty A
Respectfully Submitted,
CAL-TECH TESTING, INC.
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testing. The lest was performed in accordance with generally accepted methods and standards
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with lime, sound judgement should be exercised with regard lo the use and
inlerpretation of the data. This repart shall not be reproduced without prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
CAL-TECH TESTING, INC. 23-00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 169
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 « Fax (904)381-8902 {LAB NO.: 712
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(a] days: 28
E Mix Type:
b7 Normal Wt. [] Lightweight [ Mortar Mix [ pump Mix ] Grout [] other:
"IQJ Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/26/24 4:21 AM 4:44 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
= {cy
< 4521 7022359 10 -—-
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: - Extra Water Authorized by:
< CY.. == -
: Plasticizer Added at Job Site: gal.: cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6 65 75 -—
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
s -— Yes [INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN |D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fy: = AT T:‘T) spEC:’;ii‘:’s'ZEin ; TO(TP‘;';H';CS’)AD TEST (SPTIE)NGTH F;f;ﬁ:E TESTED BY
A 01/27/24 02/02/24 7 4.02 12.69 55,810 4400 5
B 01/27/24 02/09/24 14 | 4.02 12.69 76,230 6010 4
C 01/27/24 02/23/24 28
D 01/27/24 02/23/24 | 28
E 01/27/24 HOLD H
F
G
REMARKS: ——] == m By |
S LX< 0 |
\\ /J"\ y g |
The test resulis presented in this reporl are specific only to the samples tested at the time of T Ty 2 Mu.m*m‘;‘ S—— :
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CAL'TECH TESTING, INC. e 23-00297-01

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386)752-5456 170
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |LAB NO.: 713

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase i
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 —
o days: 28
(ZD Mix Type:
& Normal Wt. [] Lightweight [IMortar Mix [ ] PumpMix [ ] Grout (] Other:
I.IQ.I Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/26/24 5:11 AM 5:27 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[y
< 4236 7022364 10 -
o Extra Water Added at Job Site: Yes JINo  If"Yes" gal: - Extra Water Authorized by:
(1] ] :
< Cy.. === _
%’ Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 3.75 64 75 -
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [INo  [] unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN | D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:fy'; 5 AT iﬁ: SPEC:;EE': Z'iein) To(l'ztn;‘:;m TEST (SJSR,'E)NGTH F;}ZETS;E TESTED BY
A 01/27/24 02/02/24 7 4.02 12.69 61,390 4840 5
B 01/27/24 02/09/24 14 | 4.02 12.69 80,660 6360 4
Cc 01/27/24 02/23/24 | 28
D 01/27/24 02/23/24 | 28
E 01/27/24 HOLD H
F
G
REMARKS: ] e
> P L AN ‘
The test results presented in this report are specific only to the samples tested at the time of Tyize 3 Ty 2 Tyme 3
tesling The tesl was performed in accordance with generally accepted methods and standards et avie oy Moy feesd ;.f,'_“‘;.f.‘:r..:‘:.‘t,‘;:'.:'_‘::.s.’;‘:., S SN S
Since material conditions can vary between test localions and change with time, sound judgement e A L L SO . e e
should be exercised with time, sound judgement should be exercised with regard to the use and
inlerpretation of the dala This repori shall not be reproduced without prior approval of the aulhor. [ ~d
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Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
CAL'TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 171
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 » Fax (904)381-8902 || AB NO.: 714
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ll|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(] days: 28
5 Mix Type:
b Normal Wt. (] Lightweight [] Mortar Mix  [] Pump Mix [ ] Grout [] Other:
g Plasticizer Added: [ Yes No If "Yes", [ AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/26/24 6:03 AM 6:20 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4521 7022369 10 -
S Extra Water Added at Job Site: [ Yes No [f"Yes" gal: - Extra Water Authorized by:
< Cy.. - _
; Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 63 74 i
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN |.D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (Z‘S; DIATE(:]T) SPECL“:EE‘: ?:Em) TC’(::tnzcs’)AD TEST ZT:F)NGTH F:;'::ETS;E TESTED BY
A 01/27/24 02/02/24 7 4.02 12.69 57,780 4550 5
B 01/27/24 02/09/24 14 | 4.02 12.69 74,590 5880 4
C 01/27/24 02/23/24 28
D 01/27/24 02/23/24 28
E 01/27/24 HOLD H
F
G
REMARKS: — == = E — i
/; )‘\\ ’LI ‘j‘ %}\
|
The test results presenled in this report are specific only lo the samples tesled al lhe time of Type 1 Type T 3
lesting. The test was performed in accordance with generally accepted meihods and standards 3,‘:.‘:,:"2:';3,:“,‘.‘:,‘:?‘.—::.". ,m?"::r.;:‘;m?ﬂ.?ﬂr::“ u‘:\:.y:'p';:‘:’o:::;:;;:::\:wﬂgt
Since material conditions can vary between test locations and change with time, sound judgement ek Sl P e st et R e e o Mk G
should be exercised with time, sound judgemenl should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author, | =
| \\
™~
— s A/ e T
pp ?‘;’iﬁ:ﬁ.‘:;ﬁ. iy bi.‘i?;“"?;%‘:;:‘,“.-." 4507 4 “o“‘ E‘“‘:&'»MLA‘.}F Ears :."“
WP Sl R Ry S wess,, %I‘f
Respectfully Submitted, Iy o7 VL TEAD \,\CE‘ 48@ \ %
CAL-TECH TESTING, INC. Reviewed By: g, WL g
Licensed, Flggda N@.: ; 65550 L3
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FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 172
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 « Fax (904)381-8902 || AB NO.: 705
ot COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il{
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 ==
(] days: 28
(ZD Mix Type:
® Normal Wt. [ Lightweight I Mortar Mix [ Pump Mix [ ] Grout ] other:
g Plasticizer Added: [ Yes No If "Yes", [(J AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/27/24 3:42 AM 4:11 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 7067 7022396 10 e
g Extra Water Added at Job Site: ] Yes No If"Yes" gal.; --- _ |Extra Water Authorized by:
P C.y.. === .
;' Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F); ASTM C172 |Wet Weight (p.c.f.):
a 3 63 75 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN |.D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fy'i) = ATT: T) SPECL“;EE': T:Em ; T"(L:tnzcs’;@ TEST ZT:‘I'_:')NGT“ F;IZETL?;E TESTED BY
A 01/29/24 02/03/24 7 4.02 12.69 54,150 4270 5
B 01/29/24 02/10/24 14 | 4.02 12.69 74,360 5860 4
Cc 01/29/24 02/24/24 28
D 01/29/24 02/24/24 28
E 01/29/24 HOLD H
F
G
REMARKS: ) e S |
AN
‘\_ﬁ k: ,/ = |
The test resulls presented in this reporl are specific only lo the samples tested al ihe time of Ty 1 Ty 2 " |
testing. The tesl was performed in accordance wilh generally accepted methods and standards Rl A b linkd Haaid T e s R bl el el )
Since material conditions can vary between les! locations and change with time, sound judgement Pedmoet ol tiad oo pesaidl Yo i el o e by I farmesd canes |
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of lhe data. This report shall not be reproduced withoul prior approvai of the author / [~ 1
.
™~ e,
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Respectfully Submitted, :
CAL-TECH TESTING, INC. Reviewed By: ,
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 173
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |LAB NO.: 706
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
g psi: 4000 46 .
(] days: 28
5 Mix Type:
P Normal Wt. (] Lightweight (] Mortar Mix [ ] Pump Mix  [] Grout ] other:
'S' Plasticizer Added: [ Yes No If "Yes", [J At Plant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/27/24 4:32 AM 4:59 AM J. Green
<L |Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 4164 7022402 10 -
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal.. -— Extra Water Authorized by:
b Cyl e .
: Plasticizer Added at Job Site: gal.: cy.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5 63 76 -—
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TR - Yes [ JNo [ ] Unknown Yes [ INo
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN 1D LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyS) DI;T:.: SPECX\;?:?:EM) TO(-;:IEHZS;\D TEST ;TSRIE)NGTH FB;P;_S:E TESTED BY
A 01/29/24 02/03/24 7 4.02 12.69 63,880 5030 4
B 01/29/24 02/10/24 14 4.02 12.69 82,210 6480 4
C 01/29/24 02/24/24 28
D 01/29/24 02/24/24 | 28
E 01/29/24 HOLD H
F
G

REMARKS:

e, (25 rrvhg

i

The iest results presented in Lhis report are specific only 1o lhe samples tesled at the time of
tesling. The test was performed in accordance with generally accepled methods and standards
Since material conditions can vary between test locations and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretalion of the data, This report shall not be reproduced without prior approval of the author
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¢ FILE NO.:
<espTesg, CAL-TECH TESTING, INC. 23-00297-01
\.ﬁ' &, ENGINEERING & TESTING LABORATORY CYLINDER SETNO.:
i ) P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 « Fax (386)752-5456 174
‘7'1 § 2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 || AB NO.: 707
| NS « coNEY, «:*"';
oo COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase !
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'_<E Specified Strength for Structure: Slump (inches): Air Content (percent):
E-4 psi: 4000 46 .
(=] days: 28
(ZD Mix Type:
P Normal Wt. [ ] Lightweight I Mortar Mix  [_] Pump Mix [ ] Grout [ other:
I.In.l Plasticizer Added: [ Yes No If "Yes", [JAtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/27/24 5:16 AM 5:39 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 7067 70222406 10 -
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: - Extra Water Authorized by:
< Cy.. === .
%‘ Plasticizer Added at Job Site: gal.: Gy
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
o 5.5 63 75 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 = Yes [JNo [ ] Unknown Yes [ No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN I.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATfi?; SPEC:;EE:ZIEEM) TO(;:IJHECS);\D TEST (SstRlE)NGTH F;YAZE'I‘.:J);E TESTED BY
A 01/29/24 02/03/24 7 402 12.69 60,240 4750 5
B 01/29/24 02/10/24 14 4.02 12.69 79,460 6260 4
Cc 01/29/24 02/24/24 | 28
D 01/29/24 02/24/24 | 28
E 01/29/24 HOLD H
F
G

REMARKS:

The test resulis presenled in this repor are specific only {o the samples tested at the time of
lesting. The test was performed in accordance with generally accepted methods and standards
Since malerial conditions can vary between tesi locations and change with lime, sound judgement
should be exercised with time, sound judgement should be exercised wilh regard lo ihe use and
interpretation of the data. This repori shall not be reproduced without prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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FILE NO.:
<o Lesy CAL-TECH TESTING, INC. 23-00297-01
& ' ’-:;, ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
_ P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 175
% w ‘;—f 2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 - Fax (904)381-8902 |_AB NO.: 708
% F
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
[a] days: 28
5 Mix Type:
b Normal Wt. [] Lightweight (I Mortar Mix  [] PumpMix [ ] Grout [] other:
B |Plasticizer Added: ] Yes No If "Yes", []AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/27/24 7:28 AM 7:50 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
g 4160 7022414 10 -
2 Extra Water Added at Job Site: [1Yes No If"Yes" gal: - Extra Water Authorized by:
< Cy.l = _
;' Plasticizer Added at Job Site: gal.: c.y..
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 7 63 72 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [ INo [ ] Unknown Yes [ No
Location of Concrete Placement: Freezer Slab Pour 11
Note: Slump above specified requirements
SPECIMEN 1.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:3: = AT f:T) SPECL“;'EE': ?:Em : To(xtnﬁ;m TEST (SPTEIE)NGTH F;IESRFE TESTED BY
A 01/29/24 02/03/24 7 4.02 12.69 57,780 4550 5
B 01/29/24 02/10/24 14 | 4.02 12.69 78,190 6160 4
C 01/29/24 02/24/24 | 28
D 01/29/24 02/24/24 28
E 01/29/24 HOLD H
F
G
REMARKS: | ) v — - ]
> PX T
S BRI i

The test results presented in this report are specific only to the samples lested at ihe lime of
testing. The test was performed in accordance with generally accepled melhods and standards
Since material conditions can vary between test locations and change with time, sound judgement
shauld be exercised with time, sound judgement should be exercised with regard (o lhe use and
interpretation of the data. This report shail not be reproduced without prior approvai of the author.
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The lest resulls presented in this report are specific only to lhe samples tested at the time of
testing. The test was performed in accordance wilh generally accepled methods and standards
Since material conditions can vary between lest localions and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and

CAL-TECH TESTING, INC e
) " 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 176
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 - Fax (904)381-8902 |LAB NO.: 709
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
P psi: 4000 4-6 o
o days: 28
(ZD Mix Type:
b Normal Wt. [] Lightweight [J Mortar Mix [ ] Pump Mix [ ] Grout [] other:
E Plasticizer Added: [J Yes No If "Yes", L] AtPiant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/27/24 7:46 AM 8:32 AM J. Green
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4240 70224 10 i
2 Extra Water Added at Job Site: []Yes No [f"Yes" gal.: --- Extra Water Authorized by:
< cy.: - .
: Plasticizer Added at Job Site: gal.: G\
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 4 63 75 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ . Yes [INo  [] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN 1.D LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIA-'_T:iiT) SPEC:;EE: ?;EE"_I) Tc;z:tﬂ:sz TEST (SJ:SNGTH F;YAZFTL?;E TESTED BY
A 01/29/24 02/03/24 7 4.02 12.69 63,260 4990 5
B 01/29/24 02/10/24 14 | 4.02 12.69 78,990 6220 4
C 01/29/24 02/24/24 28
D 01/29/24 02/24/24 28
E 01/29/24 HOLD H
F
G
REMARKS: = =3 o l
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interpretalion of the data. This report shall not be reproduced without prior approval of the author, [~ Tl |
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